PIL6-8T¢-008-1

3% 9AEIUASAIdaY Ad1AIG JowoIsN) XJOIVIVJ 1noLk Jo
JO[RAP AN0A 1B dseard ‘onpoad snp Jo A[quuasse 373 PIM wafqoad Lue uaLIddxd nok j1

VA NIVIAL 243 JO YANHOSD MOV 241 U0 TTHM DONIATADHY 91 olul
REAL ORI ALATS o1 jo pud dysoddo ayy osur usy, "pus sures a3 ot JvO ANH "0 NI v7€-1 (1)

4 *NOISIATY 2uo 19Ul OS]V (ONIMVIA NO NAOHS SV SHANY0D ALISOddO ANNOYY dIULS aDIS HOVA

AVEA) TEAL MDD ALATD 24l JO pus auo 03 SANYLS AINS NON ‘NI 6 X ¢/1-Z (7) om1 syp yoeny 43
LATIVIA 3440 10 JAININVH o (@SN OLIVIYALVIA LS39 351 SI 4195 3HL 40
HONTIM NATIV Z€/S . AQISNI AHL ONLLYVOD ATHONOYOHL TOHODTV qumDm QMESOME SI LNVOIdIN1

HONTIM TTaVISNCav . V A1 ALON) ‘HAVIA WATNANEd 99 Jo STTANVH 24} 1940 SANYD "NI § X v/1-1 (7) om3 9plIS 1€

LAND0S HONI 91/6 * "INIOd STH.L OL AAVIN SNOLLDANNOD AT TINd ASO0T TIV NALHOIL "0¢
LAMDOS HONI ¥/€ .
(A TIVLAQ) (WVIOHVIA ONLLNOY TTVD AAS) "Alese[dwod usyysy pue LAVHS

Suipesiy) Aq XTHWASSY ALV Td AVAH oW 01 ATV o9
ATAWASSY 404 ATIINOTY STOOL OVLS LHDIAM 2y o3ul dN.LS 943 sul

YoenY "ALVId AVAH 1 0) Umop pue FENL SSOUD YA 9 JO J[0Y oy ySnoryy FIAVO oW ssed 67
SLAAHS NOLLONYLSNI (NOILVTTVISNI 40 SV 404 SAATINd IAOWTH) "ATTINd YA} o JO Ppis

Mowﬂ oﬂa vﬁzohm ﬁﬁ.m Qs w:bw ¢ ?mmwmwm Dam Mmmao..— 05 ,wo QEm MONQ osu ﬁ::OHm _ucw uoﬁcs mm‘.—m{nv osw OQSOM .wN
\W‘HME mﬁ@@dw H&UDQOM& (A TIVLAQ 3AS) "THAIMS 913 Jo
ONIT TAIM 241 pue NId SIAFTD oy Suisn ‘FN.L INTILSALAY LVAS Y} JO pus Y1 Uo gV 1, 2y}
D HITAV 230 MOLDANNOD TAAIMS 21p FUromse £ 1w AHANASSY ATV O s oL 4e
(@ TIV.LAd TAS) "SYAHSVM NI 8/€ (7) omy
pUB ‘SYFHSVM MDO07T NI 8/€ (2) 0m1 ‘S1T04 "NI /1-1 X 8/€ (2) om3 Suisn “‘FINVIA WN'TAANId

N@.—u : ay1 uo FANL LSTU MDVE 91 JO SLVTA LANDOVYHA 241 01 AVd DV LVAS 9y yoeny "9
"SYTHSVM "NI 8/€ (2) om3 pue ‘SYFHSVM ADOT 'NI 8/€ (2) om1 ‘SLT0d "NI

mmgm mvm—Q QMHNEO.HU mﬂm—w h /11 X 8/€ () om1 Suisn ‘FINVIA WNTAANA 993 U0 SALVTd .LVAS 941 03 AVd LVAS Y yoeny ST
IOVIS

LHOIIM 943 U0 SHLVTd LHOIIAM JO Joquinu pansap oy isnlpe o} Nid MOV.LS LHOIIM 39 350} YT
(@ TIVLAQ 33S) SALVId MOVLS LHOIAM 9w 03 (S0Z-ST) STAAVT MOV.LS LHOIAM oW Yoeny €T
"LNIOd SIHL OL ZQVIA SNOLLDANNOD ANVY ASO0T TIV NILHOIL AWIL STHL LV ZC

(@ TIVLAQ 33S) "LON NI 8/¢ (1) ouo pue “YFHSVM MD0T NI 8/€ (1) 9u0 YFHSVM ‘NI

8/€ (1) 2u0 ‘g1 1D DNINIV.LAY ATV (1) 9u0 ‘17109 "NI 7/1-T X 8/¢€ (1) duo Suisn ‘FINVIA NIVIA
943 Jo JOL Y3 18 SLV'TA 91 U99mMI9q AT TINd ONIHSNE ‘NI T X ‘A0 ¢/1-+ (1) 2uo yoene X TASOO'T 1Z

(O TIV.LAQ AAS) ‘SLON ‘NI 8/¢ (1) ouo pue “YIFHSVM M00T
ONI AJdOgVvViavd "NI 8/€ (1) 9U0 “JHHSVM NI 8/€ (2) om1 “1710€ "NI ¢/1-7 X 8/¢ (1) ouo Suisn “FINVIA NIVIA 34 jo
WOLLOE 94 18 SLV'I4 oY) U0doMIeq XFTINd DNIHSNE ‘NI 1 X ‘a'0 T/1-¥ (1) 9uo yoene XTASOOT 0T

L SNOLLDNALSNI A TINASSYV SSTId 94T AAZI-MOLDATAS 9%

Download from Www.Somanuals.com. All Manuals Search And Download.



462 SELECTORIZED LEG PRESS ASSEMBLY PARTS LIST

SORT AND COUNT ALL PARTS BEFORE BEGINNING ASSEMBLY
HARDWARE:

ITEM NAME/DESCRIPTION QTY
1. 172 X 3174 INC BOLT oot e e e e s e s e s ssesesseeeaseseeseesesesssessssesesrerans 4
2. 3/8 K 2-1/2 IN. BOLT oo eeereeeeeesesssesee e seesesssesesessessesess s ensensnseneeesessesseneeseessesasen 2
3. 3/8 X 1-1/2 IN. BOLT .octeveteeeeceieeceeeeeetsesenseneessseseseasesssssasaseeseeseseseassesseesessasaseseasessssssssasans 1
4, 3/8 X 1-1/A IN. BOLT «oooeetiteeeeeeseeseveseeseseeeeesese s easssessesssseeseassasesssasesesesesaseasessasesessassan 5
5. 1/2 IN. WASHER ..ottt seeeesssseseneessssaseasesssessasesseeseseassesasessasssssneaseseasasaseasesessans 8
6. 3/8 TN, WASHER ....coeeeeeeeeeeeeeeeeeeer e eeeeeeseesesseesseseeseesesseseseseessesess e s ssasssasees e sessasesseses e 8
7. 1/2 IN. LOCK WASHER .....oieieteeeeceeeeee et seeseesesseesessesesseeseasses e sesensesesssesseesesssens 4
8. 3/8 IN. LOCK WASHER ....omioeeeeieeeeeceeeeeeeeeeeseceseseesseesessessessessessesssesessesesessseasessseesessasssen 8
9. /2 INCINUT ettt eee s s e sea s s s s s e s e e s s s s e seesessseas e s s enseneeas 4
10. B/8 INL NUT oot ee e et se s e s s ees e seseeeeeeeseseess e s s s eeseseesesessesaeeee 3
11. WEIGHT STACK PIN ..o e e eee e eesees s e sees s s sessssesessesensessseseasesseseses s esnssans 1
12. KINOB .ot eees s st etseae e eee s eeeaseaeaeseseesessas e ssesaseseasseseseasenseseesseseseasesessesessesesesssaees 1
13 PLUNGER ..ot eeseees s eeseseseeesenseasenenes (6307301, 1
14 SPRING oo et eaesesa e s eese e ee e e e see s e s e eeses e sessseeeseemsesseeeseesseesessesseeseessesarans 1
15 SPACER .o ees s eeeeee e easees s estesese et seesset e eee s eas e eataneseeeeeeae et seee s e eereseseeseseerons 1
16 COTTER PIN ..ottt e et e s e s s e ees s e e eeeeseseseeseeseseaseeseseesseseesessesens 1
17 5716 IN. SET SCREW ..ot e e e e e s s s e s s esees s eee s seseeseesesresesesreseseeeesesmssens 2
18 3/4 1.D. FLANGE BEARING ..ccouetieeeeeee e see e eeeee e e es e s enesenesesesseseeseseseseneesaes 2
19. CABLE RETAINING CLIP ....ooiieeeeee e ee et ees e esesisseeesseeeseessesesessesesenasessesessessessasens 1
20. CLEVIS PIN .ottt eeee e s e v et st e e easase e seseseeseas s saseseaeseseeseseesesseesasens 2
21. 2 IN. SQ.END CAP oot eee e e s s s eseesesesess s s s res e s s s eseseesanassaenasens 6
22. 1-3/4 INL SQ.END CAP oot ese e e s s ees s s e seesasreseenens 1
23. RUBBER O-RING ....vuoeieieeeeeeeeeeeees e eese s seee e eesseseesessesessaessesessesseaseeseesesmaseseessesssseseassesens 2
24. CAP PLUG .ottt e e e et et eeees e s s s seseasenseeeoseseereneresene 2
25 WEIGHT PLATE BUSHING ..ot eeeeeeeeeeeeeeeeeeseeeeeseeeseseeessseasesseseesesesseseeseneeseasens 40
26 WEIGHT STACK CUSHION .....oeeriitceeieeeseseneeeeseeceseereseeeeessseesmsensssesenessersessasesssassens 3
27 1=1/4 X 5 INL GRIP <ottt ee et ee et s et sees st seneeeeseeseeeeeeeeesasseseessesaseneseenn 2
28 4 X 17 IN. NON SKID STRIP .ooeeceeeeeeeeeer s eeeeeeseeseeesee s eesesseesesseasseseseessseseasessesessesssenes 4
29 2-1/2 X 9 IN. NON SKID STRIP ......oomieemeeeeeeeeeeeeeseeeeeeeseeseseeesesseesesseessseseesessesseseeseseasseseses 2
30 LUBRICANT ...t seseeeseeveeseseaseesteeseseseseseessessaseesese s eesesseseeseeseseaseasaseesseseens 1

NOTE: BOLT LENGTH IS MEASURED FROM THE UNDERSIDE OF THE HEAD OF THE BOLT.

LI

—————BOLT LENGTH—————
BOLT LENGTH RULER:
~ 12 _ 12 _ 12 _ 12 _ 172 _ 12
0 _ 1 _ 2 _ 3 _ 4 _ 5 _ 6
L I I | | I L

462 SELECTORIZED LEG PRESS ASSEMBLY INSTRUCTIONS

Insert one (1) 2 IN, SQ. END CAP into the end of BACK REST TUBE on the PENDULUM FRAME.,

Insert two (2) 3/4 1.D. FLANGE BEARINGS into each end of the PIVOT TUBE on the TOP of the
PENDULUM FRAME. (THIS STEP MAY BE PRE-ASSEMBLED)

STOP: BEFORE BEGINNING STEP 9, THE SEAT ADJUSTMENT TUBE MAY BE PRE-ASSEMBLED,

10.

11.

12.

13.

14.

15.

16.

17.

18.

19.

IF SO REMOVE IT FROM THE FRONT END OF THE PENDULUM FRAME. TURN IT SO
THAT THE TAB AT THE FRONT OF THE SEAT ADJUSTMENT TUBE IS FACING UP. RE-
INSERT IT INTO THE FRONT END OF PENDULUM FRAME. SEE DETAIL E.

Insert the SEAT ADJUSTMENT TUBE into the FRONT end of the PENDULUM FRAME. Pull back
the SPRING PIN ASSEMBLY, and advance the SEAT ADJUSTMENT TUBE all the way in. (MAKE
SURE TAB AT THE FRONT END OF THE SEAT ADJUSTMENT TUBE IS UP SEE DETAIL E)

SECURELY fasten one (1) 3/8 X 1-1/4 IN. BOLT, one (1) 3/8 IN. LOCK WASHER, and one (1) 3/8 IN.
NUT to the hole in the REAR of the SEAT ADJUSTMENT TUBE, on the UNDER SIDE of the
PENDULUM FRAME between the SLOT. (SEE DRAWING) (SEE DETAIL G)

Insert one (1) 2 IN. SQ. END CAP into the end of the PENDULUM FRAME below the BACK REST
TUBE.

Attach the PENDULUM FRAME to the MAIN FRAME, by sliding the PIVOT AXLE through the
COLLARS on the PIVOT TABS of the MAIN FRAME, and through the PIVOT TUBE at the TOP of
the PENDULUM FRAME. Thread two (2) SET SCREWS into both COLLARS and tighten. (SEE
DRAWING) (THIS STEP MAY BE PRE-ASSEMBLED)

Press two (2) WEIGHT PLATE BUSHINGS each, into the TOP of twenty (20) WEIGHT PLATES.
(FORTY BUSHINGS TOTAL) (SEE DETAIL B)

Place each of the two (2) WEIGHT STACK CUSHIONS (RADIUS EDGES FACING UP) over the guide
rod holes on the MAIN FRAME. Insert each of the two (2) GUIDE RODS through the WEIGHT STACK
CUSHIONS and into the MAIN FRAME. Apply a thin film of LUBRICANT to the GUIDE RODS.

SECURELY assemble the WEIGHT STACK SHAFT to the HEAD WEIGHT PLATE, using one (1)
3/8 X 1-1/2 IN. BOLT, one (1) 3/8 IN. LOCK WASHER, and one (1) 3/8 IN. WASHER. (SEE DETAIL
F)

USING EXTREME CARE; slide each of the twenty (20) WEIGHT PLATES down over the GUIDE
RODS and onto the MAIN FRAME. (NOTE: THE KEY HOLE OF THE WEIGHT PLATES
SHOULD ALL BE FACING THE FRONT OF THE UNIT. SEE DRAWING)

Slide the HEAD PLATE ASSEMBLY down over the GUIDE RODS onto the WEIGHT STACK. Also
slip two (2) RUBBER O-RINGS over the ends of the GUIDE RODS.

Press two (2) CAP PLUGS into the top of the two (2) GUIDE RODS.
Insert two (2) CLEVIS PINS through the holes of the UPPER CROSS TUBE on the MAIN FRAME, and

into the CAP PLUGS on the ends of the two (2) GUIDE RODS. Then slide the RUBBER O-RINGS up to
the top of the GUIDE RODS.

Download from Www.Somanuals.com. All Manuals Search And Download.



(v TIvLad 34ds) "

*o10Y oy} yInoryy Nid YH.LLOD Y1 1asul pue YAONNTd Ui U0 YD VIS 2y joeq [Ind A

"ONISNOH 293 JO 9]0y Puodas 3y} Ysnoiyy YFONN I U Hesu] ‘a

(AAQYO LYHL ND YAONNTd 94} JO Pu 313 I13A0 JYFOVJS Y} pue ONIAJS oy difs D
"ONISNOH

puo2as Y Jo 9[0Y Is11J oY) YSno1y pue HNISNOH 18I oY) ySnoyy YIONN1d oY Hasu] d

“AAONNTd 943 03 ONI 2U3 d]quIessy Y

:sdays Suimorjoy oy Suisn ‘NId JALLOD (1) suo pue “YFOVdS (1) su0 ‘DNIIJS (1) 2uo “YADNNTd
(1) suc ‘GON (1) suo Suisn ‘FIV A WATAGNT 24 01 X TIINASSY NId ONRIS 91 21quisssy

“HAVYEA NIVIA 99 Jo ASVE 243 18 JOLS NId 94} 1940 NOTHSND JAOV.LS LHOIAM (1) 2uo Spys

"SUIMBID UO UMOYS SB

“FINVIA NIVIAL 901 U0 LVTd LOOA AATONYV 3 03 SAYLS AIMS NON 'NI L1 X ¥ () 1m0y goeny

"HINVAA NIVIAL 241 Jo
$opIs 410q uo FGNL ALVTd LOOA AATONYV yord jo doy ays oyt S4VO AN "OS NI T (7) 0m3 Hasuf

"SLAN NI Z/1 () 1oy pue ‘SYUFHSVYM YO0T NI Z/1 (¥) In0J ‘SYFHSVM "NI /1 (8) W3te ‘S1109
‘NI ¥/1-€ X 7/1 () 0} Suisn ‘NOLLDAS ASV U} 01 FIAVYA NIVIA 2U3 9[quasse X TASOOT

"NOLLDAS ASVE 943 JO SANH 243 03ul SdVO ANA "OS NI T () 04 11asu]

NALHOLL XTTANDAS
OL SADNANOAS dALS ATAINASSY

HHL NI AALDNALSNI TLINN SO0

SNOLLOANNOD
AINVIA ASOOTT1IV ddH
%% LNV LIOdIAI s+

. "XANLNT TTIISSOd AIOAY OL SNOSHHAd OML

Ad AATINESSY A4 1ONA0¥d SIHL LVHL SANTWNODTY ATONOYLS "ONI ‘AdOogavivd
‘NOLLONNA ¥AJOYUd SLI HINSSV OL AOVAUNS

TAATT LVTIA V NO A TAINESSV A9 LSO SSTAd DAT AZIFOLDHATIS Ad0dvidvd dHL

SINV.LHOdNI

SNOLLOOYILSNI ATIINASSY SSTUd DA'T AAZIIOLOATAS 9%

(24

A AﬁOﬂ@ﬂﬁMV ........................ AATINd ONIHSOE NI | X a0 yl-v ¢l
ﬁ, ....................................... Aﬂccwcmwv .......................................................... Q<m Mo<m H<mm ..VM
M ....................................... Aﬂcwbemcv ...................................................................... Q<m rﬁ<mw .m‘m
M ....................................... A“Q”WVN@V ........................................... mgmm<q MO<,HLm 'H.HIHOH\YHMB .NM
M ....................................... Aﬂ@Vchwv ...................................................... >\Hm2mmm< mqm<o .M M
ON .................................... AMQW*HNWV ............................................................ mrﬁ<qﬂﬂ HE@HE ‘o,—
ﬂ ....................................... AﬂsomNNOV ................................................ mrﬂk<qnm HHIHOHMHB Q<mm .@
M ....................................... Aﬂ.cm*wNov .............................................. Hhém MO<'H.m HEOHE .w
N ....................................... Aﬂcvccmwv ................................................................... Qo.m mQHDO .N‘
H ....................................... Aﬂawwcmev ...................................................... mmE MOQ ED\HO .o
M ....................................... Aﬁcﬁwamwv ................................................................. mqﬁ HO>HHH .W
ﬁ --------------------------------------- ANcbvcmwv ..................... . .............................. mzéﬁm EDﬂHbazmm ..v
,H ....................................... Aﬁcm‘vgmwv ........................................ mmE H.nga% rﬁ<mm .m
,H ....................................... ANC“VQM@V ............................................................................... mw<m .N
M ....................................... ANQmmcmcv ............................................................... ngm ZH<2 .M
ALO NOLLdTIDSHA/AIN VN WHLI

STAVISININTTIA

ATAINHESSY ONINNIDIG HHOJHI STIVd TTIV INNOD ANV LIO0S

LSTT SLUVd A THIWHSSY SSTd DAT AAZIIOLOATHS 9%

Download from Www.Somanuals.com. All Manuals Search And Download.



—WEIEHT FLATE BUSHINGD
7 (2 PER PLATE)
’ I 3/d IN.SR. END CAP (I0-H &AL

10 LB, WEIGHT PLATE 25% 9IN. NON SKID STRIP {2}

(Z8)

S
2/8 X 1 ¥ BOLT 25 \Iimqu STACK PIN SEAT ADT.
- 3,
GUITE. KICK TURE TUEE 8 NIT 63
: . PWVOT AXLE -3 iM. DIA. ( 38 LOCKWASHER
2 \ NOTE: % =
R, 3 _ TURN 50 PUSH :

/5 wasneR A0S = HEAD WEIGHT FLATE | AND TURN RACK | \

_

| °0° TO LOCK PN wm.ﬂ quhﬂm.,z COLLARS _
IN THE DESIRED

p\W.
35
f“mpronf,z\ﬁxmw Q\ _
. _ \
! ~ PO = e O
A - NOTE
, SLOT \S ON BOTTOM
gase seaT / OF BASE SEAT TUBRE

RNING  ~LABEL N
PLATE. WA
. EIGHRT STACK SHAFT . CLEVIS PIN . TUBE
o 23 3 - @% 38 x 14 BOLT
UPPER CROSS TURE X 3/4 1.D. FLANGE 2£AR:
_&U S Y/\\ 12 S EEARNG  peman nse
DETAIL “F « 195 f N p /\ —_— PLUNGER KNO &
_— 20% PARARODY LOGO ~ 1B PINOT TURE
WEAGHT STACK LABELS ~
MAIN ﬂNZsml/ ; N €
o @ ™ 3| bl m
DETAL 'R RUBBER 0 " RINGS \\mu TII/Q% PLLG (2 -\I PENDULLM  FRAME
(2> N || 4 [T~—ocume rRoD@ | | |4 ‘
. . 1
_ wm_o:‘m. SIK - SEE DETAIL "L
) -1 AF : FOR SEAT ADT, TUBE SEAT PAD
4v72.0.D. X 1IN ‘ N s | | ] ————HEAD WEIGHT PLATE AND RASE WELDMENT
.D. . T Q\%Y . CONNECTION
BUSHING PULLEY - : w2z | 2N SO ENDCAP -« :
- 3/8 WASHER 2
. RETAINING CLIP 4% 0D % IN. “\\\\\\ 7 X (71N NON SKID
S LOCKW | . BUSHING PULLEY \ \ cent
277
CARLE WEIGHT STACK \n\_ \ K . ADMSTMENT .
3/8 NUT RETAINING CLIP CUSHION (2) ./ “\\ Y, TURE. _ DETAIL “A~
WoxZ¥ BAT O : N.\\ , SEAT PLATES (2)
— lm.. . ) . , \ \ _ 5IN. LONG FOAM GRIPS
T Y2 T (@) il \ ¢ . (2) —~ RACK REST TUBRE
¢ )
4 73 rOQErmﬁEM,/ . BRACKET ZIN. 90. END CAP
DETAIL “D" ¢ .// ,
———— : 2 WASHER (4) N A 38 \UT
m“ - ‘ ||/// \
i Q A ﬁ P L 3/8 LOCKINASHER
[ ] .
f \\ CABLE TR .
¢ X
. CARLE : ! g
>wumzmr<\// i - .
/ o) g S SEE DETAIL'E”
SwvEL. . — FOR SEAT RACK
s\ . &l/ua,_ " Ba-T PAD INSTALATION
_.f _ &S o G /8 LOCKWASHER
. / / ﬁ\ 2) {ivs = @) - 2 IN.5Q. END CAP
I8 WASHER . g WASHER m 8% tva BALT
u @ . )

bl

1

4¥2.0D. % 1 N .»N\W LOCKWASHER
(

© 3/8 LOCKWASHER BUSHING PULLEY | * . . .
. ' T 3
e NUT Yax 24 WQD./ v AwMaJx {4 BOLU
)M# /lu_INv 1 < Yz WASHER p— : paraBody, Inc.

Download from Www.Somanuals.com. All Manuals Search And Download.

o 4) .
: > pey RAMSEY, MINNESOTA
\\ = V2 x3l/4 BOLT = . e “Je T ONL 55
DETAIL. ~C.~ - “4) ASSY DRAWING oW

: AN ==

o _ Nm»,ox PAD TO BE BOLTED BASE : : sl R 72,
Detaw E ON WITH MAX GAR BETWEEN o eRE S | s

N —_— : SEAT PAD ¥ BACK PAD | : ) =710 3987




Free Manuals Download Website
http://myh66.com
http://usermanuals.us

http://www.somanuals.com

http://www.4manuals.cc

http://www.manual-lib.com

http://www.404manual.com

http://www.luxmanual.com

http://aubethermostatmanual.com

Golf course search by state

http://golfingnear.com

Email search by domain

http://emailbydomain.com

Auto manuals search

http://auto.somanuals.com

TV manuals search

http://tv.somanuals.com



http://myh66.com/
http://usermanuals.us/
http://www.somanuals.com/
http://www.4manuals.cc/
http://www.manual-lib.com/
http://www.404manual.com/
http://www.luxmanual.com/
http://aubethermostatmanual.com/
http://www.golfingnear.com/
http://emailbydomain.com/
http://auto.somanuals.com/
http://tv.somanuals.com/

